ADEQ

AR K A N § A S
Department of Environmental Quality

April 9, 2010

Sal Pappalardo, Pretreatment Coordinator
Jacksonville Wastewater Utility

248 Cloverdale Road

Jacksonville, Arkansas 72076

Re: City of Jacksonville (AFIN 60-00543 NPDES #AR0041335) Pretreatment Program
Audit/Municipal Pollution Prevention (P2) Assessment

Dear Mr. Pappalardo:

Please find enclosed the finished report for the audit/assessment conducted March 16 through March 18,
2010. The report should be made available for review to appropriate industrial officials. Jacksonville
Wastewater Utility (JWU) staff should discuss and evaluate the findings in this report. Please respond to
required actions and recommendations in writing within thirty (30) working days from the date on this
correspondence.

- The Department appreciates JWU staff’s assistance. The staff appeared very interested in both the
Pretreatment and Pollution Prevention Programs. Most of the recommendations in the attached
audit/assessment are intended to aide the City of Jacksonville (JWU) pretreatment program with achieving
the objectives of the Clean Water Act.

If the JWU has questions or concerns, please do not hesitate to contact the Department at (501) 682-0626
or torrence(@adeq.state.ar.us .

Sincerely,

Rutus’]

. Torrence, Water Division Engineer

Encl: Audit/Assessment Checklist

Cc: Rudy Molinda / EPA 6 WQ-PM (via e-mail w/o attmt)
Eric Flemings / ADEQ Technical Assistant Mgr-Field Services (w/o attmt)
Cindy Garner / ADEQ Technical Assistant Mgr-Enforcement (w/o attmt)

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY
5301 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880

wanas ren cbete Mrc



PRETREATMENT PROGRAM AUDIT/

POLLUTION PREVENTION ASSESSMENT

JACKSONVILLE, ARKANSAS

NPDES PERMIT #ARO041335

APRIL 9,2010

Prepared by: Rufus Torrence

Water Division Engineer

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY
5301 Northshore Drive

North Little Rock, Arkansas 72118



City of Jacksonville Pretreatment Audit Report April 9, 2010

TABLE OF CONTENTS

A) Introduction

B) Summary of Findings with Required Actions

C) Recommended POTW Actions for Improved Implementation or

Enforcement of the Pretreatment and Pollution Prevention
Programs

D) Required Program Modifications to the Approved Pretreatment

Program Necessary to Bring the Program Into Compliance with
the Letter or Intent of the Current Regulatory Requirements

LIST OF ATTACHMENTS

Pretreatment Program Audit/Assessment Checklist:

Section I: General Information

Section II: Program Analysis and Profile

Section I1I: Industrial User File Review

Reportable Noncompliance (RNC) Worksheet

SIU Site Visit Summaries

Attachments for Supporting Documentation:

PROTOZZr AT IOTMON® >

Graphic Packing Permit Application

Crosby National Swage BMR (Permit Application)
Graphic Packaging Permit

UNIVAR Permit (Cover Page, Page 2 & 3)
LRAFB Inspection Report

Graphic Packaging Fact Sheet

Avery Septic Tank Permit

LRAFB Self-Menitoring Report

LRAFB Slug Plan Evaluation

Blank Slug Discharge Control Plan Elements Form
JWWU Hazardous Waste Generation Notice Letter
LRAFB Permit (Cover Page, Page 2 & 3)

. UNIVAR Sample Protocol

JWU 2009 Annual Report

Graphic Packaging Inspection Report & Form
Ashland Permit (Cover Page, Page 2 & 3)
JWU Privilege License Inspection Form
PPS-CAS Table 11

Required Program Modifications to JWU IPP

Page 2 of 7

Rufus Torrence, Auditor



City of Jacksonville Pretreatment Audit Report April 9, 2010 Rufus Torrence, Auditor

A) INTRODUCTION

Under Arkansas Department of Environmental Quality (ADEQ or the Department) responsibility
to fulfill its obligations for the administration and enforcement of the NPDES Program, audits of
Pretreatment Programs within the state will be part of its coordination and compliance
monitoring strategy.

With Pollution Prevention (P2) being integrated into Pretreatment Programs assessments of
cities' P2 projects and programs will be made in conjunction with the audits.

An audit/assessment was performed March 16 through March 18, 2010, of the Pretreatment
Program implemented by the City of Jacksonville, Arkansas. Participants included:

Rufus Torrence ADEQ / Water Division Engineer & Auditor

Sal Pappalardo City of Jacksonville / Pretreatment Coordinator

James Patrick Ellis City of Jacksonville / Lab Technician

Sam Zehtaban City of Jacksonville / Administrative Operations Manager
Thea Hughes City of Jacksonville / General Manager

The goals of the audit/assessment were:
* To determine the implementation and compliance status of the City of Jacksonville’

Pretreatment Program with the requirements of the General Pretreatment Regulations located in
40 Code of Federal Regulations (CFR) Part 403 and other applicable regulations

* To determine the effectiveness of the City's Pretreatment and P2 Programs in eliminating the
introduction of toxic pollutants from industrial discharges

* To provide assistance and recommendations to the City that might allow for more effective
implementation of program requirements

* To assess the level of additional Pollution Prevention activities implemented within the City's
day-to-day Pretreatment procedures and make recommendations thereof

Page 3 of 7



City of Jacksonville Pretreatment Audit Report April 9, 2010 Rufus Torrence, Auditor

The City of Jacksonville Pretreatment Program was originally approved on February 3, 1984.
The City submitted two program modifications to the Department. The Department approved
the two modifications and incorporated the modifications into the City’s NPDES permit on May
30, 1991 and November 2, 2000. The last modification included program narrative revisions,
reallocation of the MAHL (Maximum Allowable Headworks Loadings) in the Development of
Technically Based Local Limits for JWU by Crist Engineers in May 1995, incorporation of an
ERG (Enforcement Response Guide) and necessary Pretreatment Ordinance revisions.

On October 14, 2005, EPA promulgated revisions to 40 CFR 403. These revisions are
commonly referred to as the “Streamlining Updates”. In reference to the City’s NPDES permit
number AR0041335 Part 111.8.a, “The Sewer Use Ordinance and the Pretreatment Program have
not been modified to come into compliance with the current 40 CFR 403. The Permittee shall
submit all necessary proposed modifications to ADEQ within twelve (12) months of the effective
date of this permit.” The City has submitted a proposed modification to the Department to
comply with the Streamlining Updates. The Department is coordinating the review of this
modification with the pretreatment audit. The findings below show some of the deficiencies in
the City’s submittal.

The Jacksonville Wastewater Treatment Plant processes include oxidation ditches, return
activated sludge, aeration, clarification, and gravity sludge thickening with a belt filter press.
Final polishing consists of gravity dual-media filtration followed by chlorination and de-
chlorination. The effluent is discharged into the Bayou Meto creek. The POTW effluent has
shown no pattern of toxicity to this receiving stream. The preferred sludge disposal method is to
haul the biosolids to the Two Pines Landfill. The back-up option is an onsite monofill.

The plant design flow is 12 MGD but the average flow was about 8 MGD for the previous year.
A federal facility (Little Rock Air Force Base) contributes about 15% of the average daily flow
as the other SIUs contribute less than 0.05% of the average daily flow.

The City has permitted 13 Significant Industrial Users (SIUs) including the air base and one
categorical industrial user (40 CFR 414). Four of these SIUs are septic haulers. Under 40 CFR
403.3(v)(3), the City “may at any time, on its own initiative...determine that” the septic haulers
are not SIUs. Furthermore, in accordance with Ordinance #1360 Section 13.24.03 (49)(v), the
Manager (Thea Hughes) “or her authorized...representative [13.24.03(27)]”, the Administrative
Operations Manager (Sam Zehtaban), may consider all septic haulers as “Non-Significant
Industrial Users”.

The audit/assessment consisted of an informal discussions with the City's Pretreatment

personnel, examination of industrial user files & pretreatment records and site visits to five (5) of
the industrial users. A checklist was utilized to ensure that all facets of the program were
evaluated. A copy of the completed checklist is attached. Additional information obtained
during the audit is included as Attachments A through R.

The report is divided into three sections. Section B provides a summary of the significant
findings of the audit which will require action by the City of Jacksonville. Section C includes
recommendations to help improve the implementation and enforcement of their Pretreatment and
Pollution Prevention Programs. Finally, required program modifications to the City's approved
program, including its adopted legal authorities, are outlined in Section D.

Page 4 of 7



City of Jacksonville Pretreatment Audit Report April 9, 2010 Rufus Torrence, Auditor

B) SUMMARY OF FINDINGS WITH REQUIRED ACTIONS

This section of the report is a summary of deficiencies found in the City of Jacksonville
Pretreatment Program. The auditor has paraphrased with CFR citations the actions required by
the City to comply with the current General Pretreatment Regulations (40 CFR 403) and with the
approved program. A narrative explanation of the finding will follow each citation.

1) Under 40 CFR 403.9(b)(4) Contents of POTW program submission. “The program
description must contain...A statement from the City...attorney...that the POTW
has authority adequate to carry out the programs described in §403.8.”

a.

The letter must identify each section in ordinance #1360 that corresponds to the
requirements in §403.8(f)(2). The letter dated January 6, 2010 (see Attachment
A-1/1) from Robert E Bamburg does not cite the correct sections in ordinance
#1360. Furthermore, §403.8(f)(1)(vii) was omitted.

The letter does not adequately address “the manner in which the POTW will
implement the program.

Finally, the letter does not adequately “Identity how the POTW intends to ensure
compliance with the Pretreatment Standards and Requirements”.

2) Under 40 CFR 403.8(f)(5) “The POTW shall develop and implement an enforcement
response plan.”

a. Exhibit “J” in the JWWU Industrial Pretreatment Program (2010
Modification) does not contain a narrative which “Describes how the POTW will
investigate...noncompliance.”

b. The exhibit does not “Describe the types of escalating enforcement
responses...”

c. The exhibit does contain an Enforcement Response Guide (ERG) which
identifies by title the officials responsible for each type of response.

d. The exhibit does not “Adequately reflect the POTW’s primary responsibility to
enforce all applicable pretreatment requirements and standards...”

Page 5 of 7



City of Jacksonville Pretreatment Audit Report April 9, 2010 Rufus Torrence, Auditor

C) RECOMMENDED POTW ACTIONS FOR IMPROVED IMPLEMENTATION OF
THE PRETREATMENT AND POLLUTION PREVENTION PROGRAMS

I

2)

3)

9

The auditor recommends that JWU include a Statement of Basis within the permit to
show the source of limitations in each permit. For example, the fact sheet in UNIVAR
file (#86-04-01) does not show the derivation of the mass limits in Part I: Limitations.
Furthermore, the Statement of Basis should be an integral part of the permit and included
in the document (permit) presented to the permittee.

The 40CFR403.12(p) hazard waste notification to each industrial user is required only
once. However, past experiences suggest that POTW personnel sometime forget to make
the notification. A helpful suggestion is to include the notification in the permit
application. By placing the notification in the permit application someplace, the POTW
would have a routine which would not only refresh existing SIU notifications but also
help avoid overlooking the notification to new SIUs. The City may include the following